VOLANT AIR INTAKE SYSTEMS
PART NO.: 18740
INSTALLATION INSTRUCTIONS
WWW.VOLANT.COM
TECH SUPPORT:

(909> 476-7223

18740 PARTS LIST

1 | VOLANT FILTER BOX 1 [ 3 172" X 3 HUMP HOSE 1 |1/8" X 10 1/2* BREATHER HOSE
1 | VOLANT FILTER BOX LID 1 [ 3 X 4 172" SLEEVE 1 | 1/8" STRAIGHT FITTING

1 | VOLANT AIR FLOW DUCT 2 | STAINLESS STEEL SCREWS 3 | 10/32* BOLT

1 | RAM FILTER W/CLAMP 1 | VOLANT O-RING 3 | #10 LOCK WASHERS

1 |3 X 2 1/2” SLEEVE 4 | 1/4°-20 TRUSS HEAD SCREWS 3 | #10 WASHERS

2 | #048 CLAMPS 4 | 1/4* RUBBER WASHERS

2 | #056 CLAMPS 1 [1/8" NPT FITTING

SIDE VIEW

Jgolant

P

TOP VIEW

3

VOLANT FILTER BOX LID

| el |

§ <4 1/4-20 TRUSS HEAD SCREWS
IS 4> 1/4” RUBBER WASHERS
qm VOLANT FILTER BOX LID
\ @)
STAINLESS STEEL
»  SELF TAPPING
» SCREWS
FACTORY
MAF
h=o 5 o SENSOR VOLANT O-RING
W_un _ _ //\ 18634 MAF GASKET
O O
STOCK h=o0
BOLTS
7 (3 10/32* BOLT
7 (3) #10 LOCK WASHERS
(3 #10 WASHERS
FACTORY
HOSE \V
1/8*
RAM FILTER W/CLAMP 18 X 10 1/2* § STRAIGHT
o #056 #056 BREATHER FITTING
=TT || cLamp CLAMP HOSE
————__"——— 41 0 Q
H-——Z-————~ i 178 #048 #048
o FITTING CLAMP CLAMP
e o A ® O
H—————"_""""~ 1
_.HHIIIIHHHIH___
N |
=== 3 1/2" X 3
- HUMP HOSE
VOLANT FILTER BOX . 3 X 4 172

SLEEVE

STOCK
HOSE




